SSUNENOVVEER:

Quality & Customer Support Since 1945

1434

Three Section Tandem Disc
Attachment Manual

997652






These attachments will also fit on the Sunflower 1433 3-Section Disc.
If you are mounting these attachments on a 1433 model, refer to the
information below:

Machine Mounting On Refer to Placement Drawings for
1433-197- « - - - o oo 143421
e R S I 1434-23’
T & 52000 g A s 1434-26’
143328 « = ¢ s w e e s v e e e 1434-29°
1433297+« - v s 1434-30°
1433_32’ ................... 1434_33’

1433357 v 1434-36’






Table of Contents

3-Row Coil Tine
Center Attachment Subframe Assembly (21'-29") 1
Center Attachment Subframe Assembly (30'-36’) 1
RearJack Assembly . . . . .. ... .. .... 1
Wing Attachment Subframe Assembly (21'-23") . 1
Wing Attachment Subframe Assembly (26’-33") . 2
Wing Attachment Subframe Assembly (36'). . . 2
3-Row Coil Tine Assembly. . . . .. .. .. .. 2

Coil Tine Adjustments . . . . ... .......3
21" 3-Row Coil Tine Placement . . . . . ... .5
23' 3-Row Coil Tine Placement . . . . . ... .0
26' 3-Row Coil Tine Placement . . . . . ... .7
29' 3-Row Coil Tine Placement . . . . . . . .. 8
30", 33' & 36' 3-Row Coil Tine Placement . . . . 9

30" Wing Frames 3-Row Coil Tine Placement. . 10
33' Wing Frames 3-Row Coil Tine Placement . . 11

36' Wing Frames 3-Row Coil Tine Placement . . 12
36" Wing Frames 3-Row Coil Tine Placement. . 13

Center Attachment Subframe Assembly (21'-29') 15

Wing Attachment Subframe Assembly . . . . . 17
Single Arm Coil Tine Assembly . . . . . .. .. 19
Double Arm Coil Tine Assembly . . . . . .. .. 21
RearJack Assembly . . . . . . ... .. .. .. 23

3-Row Spike Drag
Center Attachment Subframe Assembly (21’-29’) 27
Center Attachment Subframe Assembly (30°-36’) 27
RearJack Assembly . . . . . ... .. ... .. 27
Wing Attachment Subframe Assembly (21°-23") . 27
Wing Attachment Subframe Assembly (26'-33") . 28
Wing Attachment Subframe Assembly (36"). . . 28
3-Row Spike Drag Assembly. . . . . . ... .. 28



Table of Conients

21’ 3-Row Spike Drag Placement . . . . . . .. 30
23’ 3-Row Spike Drag Placement . . . . . . . . 31
26’ 3-Row Spike Drag Placement . . . . . . . . 32
29' 3-Row Spike Drag Placement . . . . . . . . 30

30", 33" & 36' 3-Row Spike Drag Placement. . . 34
30" Wing Frames 3-Row Spike Drag Placement. 35
33" Wing Frames 3-Row Spike Drag Placement. 36
36" Wing Frames 3-Row Spike Drag Placement. 37

Center Attachment Subframe Assembly . . . . 39

Wing Attachment Subframe Assembly. . . . . . 41

3-Row Spike Drag Assembly. . . . . . . . ... 43

RearJack Assembly . . . . . ... ... .... 45
Numerical Index

Numerical Part Number Index . . . . . . .. .. 47



3-ROW
COIL TINE
HARROW



Sunflower Manufacturing

Assembly Section

Center Attachment Subframe Assembly
(21°-29’)

|. Bolt the center attachment subframe (#1), as shown in figure
[, to the center frame using 5/8” x 5 1/2” x 5 11/16” wide
u-bolts (#3) and lock nuts (#2).

Center Attach. Subframe Assy. (21’-29’)
Figure 1

Center Attachment Subframe Assembly
(30°-36°)

1. Bolt the center attachment subframe (#1), as shown in figure
2, to the center frame using 5/8" x 5 1/2” x 5 11/16” wide
u-bolts (#3) and lock nuts (#2).

04829

o
S
T ~"/. s
g .Y
- S
- \'\.\' o
- g \ A
- ;
- G -
e s
i P ':;-f/ il

Center Attach. Subframe Assy. (30’-36’)
Figure 2

-

Figure 3

Rear Jack Assembly

1. Attach the jack adapter plate (#1) as shown in figure 3, to the
center attachment subframe with 5/8” x 4 1/2” x 5 11/16” wide
u-bolts (#3) and lock nuts (#2).

2. Install the jack tube (#11) in the jack adapter plate using a
3/4” x 4 1/2” clevis pin (#5) and pin clip (#4).

3. Attach the jack bracket (#10) to the jack tube using 1/2” x 4”
hex bolts (#8) and lock nuts (#9).

NOTE: The holes in the jack bracket are drilled off-center.

his allows the jack bracket to be turned over so the rear
jack may set more squarely on the ground.

4. Install the rear jack (#06), using the retainer pin (#7)..

Wing Attachment Subframe Assembly
(21°-23°)

1. Bolt the 50 1/2” attachment subframe (#1) as shown in figure
4, to the wing frames using 5/8” x 5 1/2” x 5 11/16” wide u-bolts
(#9) and lock nuts (#3).

2. Attach the 22 1/2” attachment subframe (#4) to the wing
frames using clamp plates (#5) 3/4” x 9 1/2” hex bolts (#8), lock
washers (#6) and hex nuts (#9). Secure the other end of the 22

1 1434 Attachment Manual — 997652

April 21, 2003



Sunflower Manufacturing

Assembly Section

Wing Attachment Subframes (21°-23’)
Figure 4

1/2” subframe (#4) to the 50 1/2” subframe (#1), using 5/8” x 4
1/2” x 5 11/16™ wide u-bolts (#2) and lock nuts (#3).

Refer to the placement drawings for proper placement of the
attachment subframes.

Wing Attachment Subframe Assembly
(26°-33)

I. Bolt the attachment subframe (#1) as shown in figure 5, to the
wing frames using 5/8” x 5 1/2” x 5 11/16” wide u-bolts (#3)
and lock nuts (#2),

Refer (o the placement drawings for proper placement of the
attachment subframes,

04828

‘—Wing Attachment Subframes (26'-33')

Figure 5

Wing Attachment Subframe (36’)
Figure 6

Wing Attachment Subframe
Assembly (36°)

1. Bolt the 54 1/8” subframe (#1) as shown in figure 6, to the
wings using 5/8” x 5 1/2” x 5 11/16” wide u-bolts (#10) and
lock nuts (#3).

2. Attach the 22 1/2” subframes (#5), to the wing frames using
clamp plates (#6), 3/4” x 9 1/2” hex bolts (#9), lock washers
(#7) and hex nuts (#8).

3. Bolt the 50 1/2” tool bar (#11) to both of the subframes (#1)
& (#5), using 5/8” x 4 1/2” x 5 11/16” wide u-bolts (#2) and
lock nuts (#3).

Refer to the placement drawings for proper placement of the
attachment subframes,

3-Row Coil Tine Assembly

1. Bolt the coil tine mount and arm assemblies (#4), as shown in
figure 7, to the machine using 2 hole clamp plates (#2), 5/8” x 5
1/2” carriage bolts (#1), and lock nuts (#3). Refer to the
Placement Drawings for correct positioning.

2. Bolt the angle links (#4), as shown in figure 8, to the tine
carrier arms (#19), using 1/2" x 3 1/2" hex bolts (#9) and lock
nuts (#5).

3. Place the harrow subframe (#6), between the angle links (#4),
and the ears on the carrier arm (#19). Bolt in place using 1/2” x
3 1/2” hex bolts (#9), and lock nuts (#5).

April 21, 2003

1434 Attachment Manual 997652 2



Sunflower Manufacturing

Assembly Section

Coil Tine Mount Assembly
Figure 7

4. Slide the tine angle adjustment stop (#8), under the harrow
subframe and pin in place using a 3/8" x 2 1/2" quick pin (#11),
in the second hole from the rear. Additional adjustments may be
needed depending on the field conditions. Refer to the Coil
Tine Adjustments.

TN

' 05063

5. Bolt the tine bar pivots (#12), to the tine channels (#14) with
a 3/8” x 1" hex bolt (#20), and flat washers (#10), and lock nuts
(#13).

6. Attach the harrow teeth (#17), as shown in figure 9, to the
tine channels with 3/8" x 1 1/2" hex bolts (#18), tooth clips
(#16), and lock nuts (#15).

03263

| 3-Row Coil Tine Assembly

| -~ i i

r Tine Installation

Figure 9

7. Place pivot bushings (#7), in the harrow subframe (#6).

8. Bolt the tine channels (#14) with tine bar pivots (#12) to the
harrow subframe (#6) using 3/8" x 2 3/4" hex bolts (#21), and
lock nuts (#13).

9. Certain models will use a harrow connector (#22), as shown
in figure 8. Bolt the connector to the tine channels (#14), using
3/8” x 2 3/4” hex bolts (#18) and lock nuts (#15). Refer to the
placement drawings for the proper location of the harrow
connectors,

Coil Tine Adjustments

1. The coil tine harrow has several adjustments, as shown in
figure 10, to allow for transport height, aggressiveness, and
wear. For the initial setting, the harrow should be adjusted to
operate level front to rear and no deeper than the bottom of the
disc blades. Minor adjustments may be required for best results.

2. When setting the depth of the tine harrow, pull the tine teeth
(#1) as shown in figure 10, back until the tine channel contacts
the tine angle adjustment stop (#2). Verify the depth of the tines
by sighting across the bottoms of the front and rear disc gangs.

3 1434 Attachment Manual — 997652

April 21, 2003



Sunflower Manufacturing

Assembly Section

03315

less aggressive

Coil Tine Adjustments
Figure 10

3. The transport height of the harrow may be set by adjusting
the arm stop (#3), located beneath the harrow arm in the
mounting head. The arm stop is adjusted by hole placement
and/or rotation of the stop. The arm stop hole is drilled
off-center and may be rotated to any of the four sides for height
adjustment. When the desired arm stop setting has been
determined, tighten the 1/2” x 4" hex bolt (#4) through the stop
to prevent it from turning,

3. The coil tine channels (#5), may be leveled by using the
series of holes in the angle link (#6) and the harrow arm (#7).
Various combinations of the holes may be used to keep the tine
channels level front to rear. The harrow may perform better if
the front row of the tines are set slightly higher than the rear
tines. This will allow the residue to enter the harrow easier and
keep the harrow level as it flexes upward.

4. Tine tooth angle may be adjusted at the rear of the harrow by
changing the tine angle stop. Moving the quick pin (#8) to the
front hole provides the most aggressive angle, while the rear
hole is the least aggressive. This adjustment must be made for
each arm of the harrow section.

5. The spring down pressure may be adjusted by tightening the
nut (#9) on the spring eye bolt (#10). As the tines wear, the 1/2”
x 3 1/2” hex bolt (#11) at the rear of the spring may be
positioned in the rear hole of the harrow arm.

6. When operating the tine harrow, more aggressive tine tooth
angles and heavier spring pressure can be used in light residue
and/or dry soil conditions. Overly aggressive line settings will
accelerate tine tooth wear and may affect the operation of the
disc. Use lower tine tooth angles and lighter spring pressure
when operating in heavy residue and/or wet conditions to
prevent plugging of the harrow,

April 21, 2003

1434 Attachment Manual 997652



Sunflower Manufacturing

21’ 3-Row Coil Tine Placement

6vElo

T3INNVHO 3NILL .2/} 29

m._O___ _._um

m._o_._ el

o] 3NIL .2/} 25

.““‘T
F
!
!
!

— M_.
m._o_._ __am_.

TT0H 4 s...n__.

ANIL .2/} TS

m._o_._ Wil 658€ "ON Luvd JT0H W6 -, |
dpf) T10H WL

T10H ym_,u ﬁ

/b —— ——
—ullb L

-y 310H :t.w

e asmanas{sasenasananaaat e nRR e a e .‘. ...............

TANNVHD 3NLL .2/L 19

.j. r

m._o_._ 3L __. . . m._o_._ U6

m._o_._ ULl

* I10H wEl

]

[ I R R S

April 21, 2003

997652

1434 Anachment Manual

5



Sunflower Manufacturing

23’ 3-Row Coil Tine Placement

0SEL0

aNLL .2/l 28

INIL .2/} 28

Y F10HWILL

m._o_._ ek

31CH __y_._. \
......... [

o T10H 1T

3NIL .2/ 25 3ANIL..2/} TS

mmmn 'ON LVd - o_._ WISt

__ F10H WL 310H W6} | | _ /T10H W6} — anz .._, -z
.............. | _.4...:.......,..........._..:.:.:..,.....,.........._.I_ S eres saerraanrn] .

T o= = w2IbZ .._.. T10H ¥54Z A Py 30HWL 14
,_ __ .................... | [ — m ............... w L8
F i i | - \

- - uclb €}

VY = =g L ey

=
e a
=
) - = —
r 74
A
o Fos g gt g g 4 b

6

1434 Attachment Manual 997652

April 21, 2003



Sunflower Manufacturing

26° 3-Row Coil Tine Placement

1SE10

m._ox WL -

m._o: 5m—.

dNIL 2/} L6

- II0H ¥SIT

eaean ..|. o :<|_..a. ..................
m._o_._ Iz A A
““““““ % “:.......:"1 |.,|H\u-|

FIOH WLl ||

wlb§ =~ —

JNLL .2/} ZS

JT0H L1

3T0H U6k

mmmm "ON 1¥vd -

,,,,,, ...:......:.,::.,f |

370H ¥sie 3

INLL .2/} 28

i y TIOH ¥ISLE

3NIL .27k L6

._“f.: ..... ]
- dT0H YiLk

M M )
v L4 (=
T L
= et T lal H
e SEY | - o P ™ S
A e e
L \
e k) P

April 21, 2003

997652

1434 Attachment Manual

7



Sunflower Manufacturing

29’ 3-Row Coil Tine Placement

ZSE10

3INLL .2/} 25

658€ "ON 1uvd -

m._o_._ _____h_. 3

m.._O—.— .__um_. &

| TR

3NIL .2/} 26
AT0H ¥15}2

- m_._O: .__um—.

- wllb €

INLL.Z/} 25
G6S8E "ON 1Y4vd
T10H thLl

m.—o_._ .__um _.

m.._o_._ um—.N

INIL .2/b 25 3NIL .2/} 25
6S8E "ON 1¥vd -
mu_o_._ u«vw 4 g3 m_._O_._ -—wh_.
it - <]
T10H W6l | _ ; 310H Wit}
uluik.kA_,u_ s
10 2  F10H 3512

8

1434 Attachment Manual 997652

April 21, 2003



Sunflower Manufacturing

30°, 33° & 36° 3-Row Coil Tine Placement

£ECE10

I10H WL
T10H W6l

I10H 512

.//

ANLL ¢/} L9
658¢ "ON LiVvd

¥ B

- Vb 19

"~ s

]}

3dNIL .2/} 28

pA10H

 Tonuos
-, T10H WLl
cod] [Hreees —

... assanaa

- = e

April 21, 2003

997652

1434 Attachment Manual

9



Sunflower Manufacturing

30° Wing Frames 3-Row Coil Tine Placement

SL0Z0

ANIL .2/} L6

................ v\

J10H W6l " I10H W6l

r S

=
—
o

......

3ANIL .2/} L6

. TI0MPIEZ I10H UIS)

[Fsavacacsanaasonanady _ Uv.....:” ....................... weal] T/ ..............
m.._o_._ iz H m._o_._ ULl

w2/l § I — :}

B —— — L -
welb ¥
2 b —1 |
" Sl & 5N ;
o .....\...\... A g
io e
| Ly
= i1 :
af ;
af gl
£ A
2
i ]
e -
-
- e
- -~ \.\\
g
A

10

1434 Attachment Manual 9976352

April 21, 2003



Sunflower Manufacturing

33’ Wing Frames 3-Row Coil Tine Placement

SSEl0

aANIL .2/} 25

mmwn "ON 1uvd
m._o_._ Wil

ANIL .2/} 2S

(g 3 m._o_._ um_._N
e

m._o_._ aumr

m._oz —_um_.

L_l_. creferee s [l

.............I:I._.

m._o_._ «m—.N -H

 _I10H WBLL

== — F

09— = - JZE

_
T ;rH# e ..,_m_r.l?
e RS- 124 ~
Bl ==
.
S ||| —~— =y I
i s
P
//
_/.. f:/f
_ //;.;f ;z.;ff
~ 3

3INLL .2/} TS

6S8¢ "ON Luvd
m_._o: nm_‘ﬂ

3NLL .2/} 2S
370H L)

f__| g -||4 |_.N~|||I

_, [ T10H3sI2

April 21, 2003

997652

1434 Attachment Manual

11



Sunflower Manufacturing

36’ Wing Frames 3-Row Coil Tine Placement Version 1 (Prior to 12/13/02 )

85070

3NLL .2/L ¢S

3ANIL .2/} L9

[ ...om__ .4_...

a
o
— N

OULLE — =

e
v
ek T Ll
=
S = == -
~— al

INLL .¢/} 25

aNIL .2/} 19

|..-.JI ——nelb §

Ty =~

«ILEkL 6

12

1434 Attachment Manual 997652

April 21, 2003



36’ Wing Frames 3-Row Coil Tine Placement Version 2 (12/13/02 & Later)

Sunflower Manufacturing

8€990

dANIL .2/} S

aANIL .2/} L9

dNIL .2/} L9

3ANIL .2/} 25

OHILE — —

n_rll|

| welb Y~

|

A—
— 1~ L

a4
o
| - U0l
T

i

“_,ma_m

=

March 14, 2005

997652

1434 Attachment Manual

13




Sunflower Manufacturing

Placement Section

This page was intentionally left blank.

April 21, 2003 1434 Attachment Manual 997652 14



Sunflower Manufacturing

Center Attachment Subframe Assembly

15 1434 Avtachment Manual — 997652 April 21, 2003



Sunflower Manufacturing

Center Attachment Subframe Assembly

Item Number Part Number Description

6283R ATTACHMENT SUBFRAME, 111 1/2" (30", 33" & 367)

669-1 LOCK NUT, 5/8" HEX NYLON INSERT, GR 5, Z/P

6102 U-BOLT,5/8"-11 X512"X 511/16" W, GR 5, Z/P

6185R ATTACHMENT SUBFRAME, 67 1/2" CENTER (21°, 23°, 26 & 29’)

b -

SN P

April 21, 2003 1434 Attachment Manual ~ 997652 16



Sunflower Manufacturing

Wing Attachment Subframe Assembly

N,

kY. _‘:-
\J’\?.-\%.é"

04832

17

1434 Attachment Manual 997652

April 21, 2003



Sunflower Manufacturing

Wing Attachment Subframe Assembly

Item Number Part Number Description

6284R
2815
669-1
6285R
6183R
1951
6189R
1040
106

0 6187R
6188R

11 6102

12 6186R

— AT OO0~ O LA s LD Y —

ATTACHMENT SUBFRAME, 54 1/8" (36°)

U-BOLT, 5/8"-11 X4 12" X 511/16" W, GR 5, Z/P
LOCK NUT, 5/8" HEX NYLON INSERT, GR 5, Z/P
TOOL BAR, 50" (35%)

ATTACHMENT SUBFRAME, 22 1/2" (21, 23" & 36’)
HEX BOLT, 3/4"-10 X 9 1/2", GR 5, Z/P

CLAMP PLATE

LOCK WASHER, 3/4" SPLIT TYPE MED, Z/P

HEX NUT, 3/4"-10 FULL, GR 5, Z/P

ATTACHMENT SUBFRAME, 54 1/2" (26" & 30’ SHOWN)
ATTACHMENT SUBFRAME, 67 1/2" (29" & 33”)
U-BOLT, 5/8"-11 X 5 12" X 5 11/16" W, GR 5, Z/P
ATTACHMENT SUBFRAME, 50 1/2" (21" & 237)

April 21, 2003

1434 Attachment Manual

997652

18



Sunflower Manufacturing

Single Arm 3-Row Coil Tine Assembly

angle of
the tooth clip

\

05064

19 1434 Anachment Manual ~ 997652 April 21, 2003



Sunflower Manufacturing

Single Arm 3-Row Coil Tine Assembly

Item Number Part Number Description

— = O B0 =1 O L B W ) —
—_—

=]

13
14

15
16

17
18
19

20
21
22
23
24
25
26
27
28
29
30
31
32

2097
3962
6175R
669-1
2096
140
2557
5728R
7018R
3628
5721R
5889R
5725R
5726R
5730
5729R
7908R
156
5724R
7907R
3557
5723R
3917
3609
3566
317
4738
178
5733
3621
3567
3715
175
3371
5732R
5731

HEX BOLT, 5/8"-11 X 5 1/2", GR 5, Z/P
CLAMP PLATE, 2 HOLE

HARROW MOUNT

LOCK NUT, 5/8" HEX NYLON INSERT, GR 5, Z/P
LOCK NUT, 1/2"-13 HEX NYLON INSERT, GR 8, Z/P
HEX BOLT, 1/2"-13 X 4 1/2", GR 5, Z/P

HEX BOLT, 5/8"-11 X 4 1/2", GR 5, Z/P

ARM STOP

HARROW MOUNT

REEL CARRIER ARM PIVOT BUSHING

TINE CARRIER ARM, SINGLE

TINE CARRIER ARM, SINGLE, LONG (15” ROW SPACING)
COIL TINE PIPE, 20 1/2" L

COIL TINE PIPE, 28" L

PIVOT BUSHING

HARROW SUBFRAME, 3-ROW

HARROW SUBFRAME, 3-ROW (15" ROW SPACING)
HEX BOLT, 1/2"-13 X 3", GR 5, Z/P

TINE ANGLE ADJUSTMENT STOP

TINE ANGLE ADJUSTMENT STOP (15” ROW SPACING)
QUICK PIN, 3/8" DIA X 2 1/2"

TINE BAR PIVOT

TINE CHANNEL, 37 1/2"

TINE CHANNEL, 52 1/2"

LOCK NUT, 3/8"-16 HEX CENTER, GR 2, Z/P

FLAT WASHER, 3/8", Z/P

HEX BOLT, 3/8"-16 X 2 3/4", GR 5, Z/P

HEX BOLT, 3/8"-16 X 1", GR 5, Z/P

U-BOLT, 1/2"-13 X 4" X 3" W, GR 5, Z/P

TOOTH CLIP

LOCK NUT, 3/8"-16 HEX NYLON INSERT, GR 2, Z/P
HARROW TOOTH, 3/8" DIA X 16" L

HEX BOLT, 3/8"-16 X 1 1/2", GR 5, Z/P

HEX BOLT, 1/2"-13 X 4", GR 5, Z/P

SPRING, 1.40" OD X .82" ID X 16 1/4" L

EYE BOLT, 3/4"-10 X 4 1/2" Y/D

HEN 3/4-10 LOCK NUT, 3/4" HEX NYLON INSERT, GR 5, Z/P

March 14, 2005

1434 Attachment Manual 9976352

20



Sunflower Manufacturing

Double Arm 3-Row Coil Tine Assembly

Note the
angle of |
the tooth clip

05065

21 1434 Attachment Manual 997652 April 21, 2003



Sunflower Manufacturing

Double Arm 3-Row Coil Tine Assembly

Item Number Part Number Description

— D 00— O Lh s L b —

13
14

15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

2097 HEX BOLT, 5/8"-11 X 5 1/2", GR 5, Z/P

3962 CLAMP PLATE, 2 HOLE

5746R HARROW MOUNT

669-1 LOCK NUT, 5/8" HEX NYLON INSERT, GR 5, Z/P
2096 LOCK NUT, 1/2"-13 HEX NYLON INSERT, GR 8, Z/P
3371  HEX BOLT, 1/2"-13 X 4", GR 5, Z/P

3065 HEX BOLT, 5/8"-11 X 4", GR 5, Z/P

3629 ARM STOP

3635 PIVOT BUSHING, 2 1/2" L.

5722 TINE CARRIER ARM, DOUBLE

5890R TINE CARRIER ARM, DOUBLE, LONG

5727R  ANGLE LINK

5729R HARROW SUBFRAME, 3-ROW

7908R HARROW SUBFRAME, 3-ROW (15" ROW SP)
5730  PIVOT BUSHING

5724R TINE ANGLE ADJUSTMENT STOP

7907R TINE ANGLE ADJUSTMENT STOP (15" ROW SP)
3859 HARROW CONNECTOR

175  HEX BOLT,3/8"-16 X 1 1/2", GR 5, Z/P

3567 LOCK NUT, 3/8"-16 HEX NYLON INSERT, GR 2, Z/P
3557  QUICK PIN, 3/8" DIA X 2 1/2"

5723R  TINE BAR PIVOT

3609  TINE CHANNEL, 52 1/2"

3610 TINE CHANNEL, 67 1/2"

3611  TINE CHANNEL, 82 1/2"

3612  TINE CHANNEL, 97 1/2"

3621 TOOTH CLIP

5715 HARROW TOOTH, 3/8" DIA X 16" L

3566 LOCK NUT, 3/8"-16 HEX CENTER, GR 2, Z/P

317  FLAT WASHER, 3/8”, Z/P

178  HEX BOLT, 3/8"-16 X 1", GR 5, Z/P

4738  HEX BOLT, 3/8"-16 X 2 3/4", GR 5, Z/P

1507 HEX BOLT, 1/2"-13 X 3 1/2", GR 5, Z/P

5732R  SPRING, 1.40" OD X .82" ID X 16 1/4" L

5731 EYEBOLT, 3/4"-10 X 4 1/2"

HEN 3/4-10 LOCK NUT, 3/4" HEX NYLON INSERT, GR 5, Z/P

April 21, 2003

1434 Attachment Manual

997652

22



Sunflower Manufacturing

Rear Jack Assembly

23 1434 Attachment Manual ~ 997652 April 21, 2003



Sunflower Manufacturing

Rear Jack Assembly

Item Number Part Number Description

3353
669-1
2815
2867
2094
9777
3371
2096
3355R
0 3354R

— AND OO ) O Lh s L B —

3352

JACK ADAPTER PLATE

LOCK NUT, 5/8" HEX NYLON INSERT, GR 5, Z/P
U-BOLT, 5/8"-11 X4 122" X5 11/16" W, GR 5, Z/P
PIN CLIP, 1/2"-5/8" SHAFT, .120" DIA, 2" L

PIN, 3/4" X 4 1/2" (4"), Z/P

LONG TONGUE JACK, SQ W/TUBE MOUNT

HEX BOLT, 1/2"-13 X 4", GR 5, Z/P

LOCK NUT, 1/2"-13 HEX NYLON INSERT, GR 8, Z/P
JACK BRACKET

JACK TUBE

REAR JACK MOUNT ASSEMBLY, LESS U-BOLTS & JACK

April 21, 2003

1434 Attachment Manual

997652

24






3-ROW

SPIKE DRAG

= .ﬂﬁ..u .".lu“. L ._E

\. ‘4
- o 7 o Q

ey .,..‘.._./



Sunflower Manufacturing

Assembly Section

2 ///' . .- “-._j//:’
‘ Center Attach. Subframe Assy. (21’-29’)
| Figure 11

Center Attachment Subframe Assembly
(21°-29’)

1. Bolt the center attachment subframe (#1), as shown in figure
11, to the center frame using 5/8” x 5 1/2” x 5 11/16” wide
u-bolts (#3) and lock nuts (#2).

o .
i e

Center Attach. Subframe Assy. (30’-36’)
Figure 12

Center Attachment Subframe Assembly
(30°-36°)

1. Bolt the center attachment subframe (#1), as shown in figure
12, to the center frame using 5/8” x 5 1/2” x 5 11/16” wide
u-bolts (#3) and lock nuts (#2).

Rear Jack Assembly

I. Attach the jack adapter plate (#1) as shown in figure 13, to
the center attachment subframe with 5/8”° x4 1/2” x 5 11/16”
wide u-bolts (#3) and lock nuts (#2).

04834

Rear Jack Assembly

Figure 13

2. Install the jack tube (#11) in the jack adapter plate using a
3/4" x 4 1/2” clevis pin (#5) and pin clip (#4).

3. Attach the jack bracket (#10) to the jack tube using 1/2” x 47
hex bolts (#8) and lock nuts (#9).

NOTE: The holes in the jack bracket are drilled off-center.

This allows the jack bracket to be turned over so the rear
jack may set more squarely on the ground.

4. Install the rear jack (#6), using the retainer pin (#7)..

Wing Attachment Subframe Assembly
(21’-23°)

1. Bolt the 50 1/2" attachment subframe (#1) as shown in figure
14, to the wing frames using 5/8” x 5 1/2” x 5 11/16” wide
u-bolts (#9) and lock nuts (#3).

2. Attach the 22 1/2” attachment subframe (#4) to the wing
frames using clamp plates (#5) 3/4” x 9 1/2" hex bolts (#8), lock
washers (#6) and hex nuts (#9). Secure the other end of the 22
1/2” subframe (#4) to the 50 1/2” subframe (#1), using 5/8” x 4
1/2” x 5 11/16” wide u-bolts (#2) and lock nuts (#3).

Refer to the placement drawings for proper placement of the
attachment subframes.

27 1434 Attachment Manual ~ 997652

April 21, 2003



Sunflower Manufacturing

Assembly Section

Wing Attachment Subframes (21'-23’)
Figure 14

Wing Attachment Subframe Assembly
(26°-33°)

1. Bolt the attachment subframe (#1) as shown in figure 15, to
the wing frames using 5/8”x 5 1/2” x 5 11/16” wide u-bolts (#3)
and lock nuts (#2).

Refer to the placement drawings for proper placement of the
attachment subframes.

04828

Wing Attachment Subframes (26’-33’)
Figure 15

Wing Attachment Subframe
Assembly (36°)

1. Bolt the 54 1/8” subframe (#1) as shown in figure 16, to the
wings using 5/8” x 5 1/2” x 5 11/16” wide u-bolts (#10) and
lock nuts (#3).

Wing Attachment Subframe (36') “

Figure 16

2. Attach the 22 1/2” subframes (#5), to the wing frames using
clamp plates (#6), 3/4” x 9 1/2” hex bolts (#9), lock washers
(#7) and hex nuts (#8).

3. Bolt the 50 1/2” tool bar (#11) to both of the subframes (#1)
& (#5), using 5/8” x 4 1/2” x 5 11/16” wide u-bolts (#2) and
lock nuts (#3).

Refer to the placement drawings for proper placement of the
attachment subframes.

3-Row Spike Drag Assembly

1. Bolt the harrow arm extensions (#3) as shown in figure 17, to
the spike tooth arms (#5), using 5/8” x 2™ hex bolts (#4), and
lock nuts (#2).

2. Bolt the spike tooth arms with extensions to the attachment
subframes using 5/8"” x 4 1/2” x 5 11/16” wide u-bolts (#1) and
lock nuts (#2).

3. Insert a 3/8” x 1 1/4” hex bolt (#7), through the spike tooth
arms (#5) and the carrier chains (#22). Secure the bolts with
lock nuts (#6).

4. Bolt the bar brackets (#12), to the carrier chains (#21), using
3/8” x 2 3/4” hex bolts (#17) and lock nuts (#6). Attach the
carrier chains to the double bar brackets (#11) using 3/8” x 2
3/4” hex bolts (#17) and lock nuts (#6).

NOTE: Pay special attention to the placement of the
double bar brackets, they are used only when a bracket is

placed directly over a spike tooth. Be sure to mount the
bar brackets so that the slot for the carrier chain is to the
rear.

April 21, 2003

1434 Attachment Manual 997652 28



Sunflower Manufacturing

Assembly Section

00398

04693 3@::::@:c:tﬁaneeﬁaeeaﬁe:uaQTofaQa

|

|
1
pgoaooguurefuecogooeofoooofuugofy
et

W e T R AR e o ol
|.||\:|'.'=."."."\.|.:uJa'\,-v.vv'--'..n.'.'Ll._.l\.-\.'.'L'l‘l.lJ]jLi_.'Li

Spike Bar Stagger
Figure 18

3-Row Spike Drag Assembly
Figure 17

5. Bolt the offset links (#16) with the flat side up, between the
bar brackets (#12) and the double bar brackets (#1 1), using 5/8”
x 3” carriage bolts (#10) and lock nuts (#2). Do not overtighten
these bolts as the links must be free to pivol.

6. Mount the spike tooth bars (#13), to the bar brackets (#12)
using 1/2" x 2 1/2” hex bolts (#20) and lock nuts (#9). Attach
the spike tooth bars to the double bar brackets (#11) using 1/2”
x 1 1/4” hex bolts (#8) and lock nuts (#9).

Refer to figure 18, on staggering the spike bars for proper tooth
spacing.

7. Bolta u-clip (#23), to the front of ear bar bracket (#12), on the
first spike bar with a 5/8” x 3” carriage bolt (#10) and lock nut
(#2). Bolt one end of the pull chain (#18), to the U-clip using a
1/2” x | 3/4” hex bolt (#19) and lock nut (#9). Remove the slack
from the pull chain and insert the other end of the chain through
the keyhole slot of the spike tooth arm (#5).

29 1434 Attachment Manual 997652 April 21, 2003



Sunflower Manufacturing

21’ 3-Row Spike Drag Placement

PLIFO

NOILI3S HLOOL 6

o 1......_..... @ sGemoala oad |w.m._|. Za
it Wy
R P AT ) sOavnad :u_‘\_.._ )

| A
[ Il 0
" . _. i - -_-m
el Ll
o h.,.._..\H,.m._
...vk b @ =T or

{zozsaznd

|
|

TR ..uo....._l.ﬁ.uu. aga

NOILO3S H100L 2}

f!.r

4/.: ,_:._‘

.__u@__. -

|
o yaaouga

NOILI3S HLOOL 6

s o mit/.ff :.ﬁhqu—u-u.u ./ur,“;f —.—Hw
TR A CEEE ST XX C IEEE T NCEERRTE
[|[>— -_:r o W6
CIEERCH g I Terii Ngroriaied
[ >— :5_. ~— Ui

Q= g "G e

_._u.v __.

__#_. w |
u\n”_. ol

o —_u@_. _._u_,_.

=5 FIY

103 .‘k‘”:......wmhu
\\

«8/S G

= J8EW =
N LU |
[P a N
= —
|5 T
& & .
: i 3
N I S
g g = o
i SuLier ~
ol il —
o — || —10f
| —t .—Wr
 —

30

1434 Attachment Manual 997632

April 21, 2003



Sunflower Manufacturing

23’ 3-Row Spike Drag Placement

SLOYO

NOLLO3S H1001 L1

zo_._.Umm H100l _._.

c.—”—...ﬂ.amo.w.rzlo\w_v.:uo::o:uu._WI:,M| "ﬂmwuﬂuo o
Cwer 7 T wel NOILO3S HLOOL b}
o & ) o...w_p. [fonaatanna Sovay | L =) Ganand —

N :_1. 8SY Wil
wel 7L
O P 1rn.
ZIEE—— = T T
T~
I

L~

we/k €}

April 21, 2003

997652

1434 Artachment Manual

31



26’ 3-Row Spike Drag Placement

Sunflower Manufacturing

9L9t0

NOILO3S H100l 2|

FGscsa0ravroddfvocraccoaseadrassgas ..I.M asgas

‘ol KL; I W

-_u

[ ]
J.:.ff...r.f.
\IWEA.J;.L.W.' -m 'l-_ ——
] ot | | 7
ol [ i
_ | I |
- T ;,,Ln.m
—
—
e |
o
|
|

A

Y|

NOILJO3S H1001 i

i = __"_w_.

T,,,I wel ._:.-kf‘%

BplE—
ET

;
ﬂ./
L

Lk

e

__ M — __#—

..m!m_. mm
«8/S S

L]

e

N

_\\|“ 2

Ings

32

8w

1434 Attachment Manual 997652

March 14, 2005




29’ 3-Row Spike Drag Placement

Sunflower Manufacturing

LL9Y0

S BmamaOna

NOILIO3S HLOOL VI

..............................

= “WLL WPE - —

T upysiz T

e g
(= uBIE 68 7

NOILO3S H1001 L}

NOILJ3S HLOOL VI

YNy YRR YT TR VYT S NI TITY-T X3 LYY

T wrz Wl p

Forn s6rs sors 1o

sz il

——

........

................................. o,..*.v. 3

4/._5 wel 7

| - F,,, Wil Wl \ |

............................

_|

OLLL Y

;r—_u.n_. _._um \1_:
mi

——— -

T

\\__

hrF

=

—oe

..ne. Deae c..‘tl_ s esgas el
Yoz weL

~—uClb € P i
= S
2 3% el | \\.\1\.1.
\\\\.\\ _ ) 2
el
| B = ~
\.\qc -
%Hu\.\“\dm el wb -
P

March 14, 2005

997652

1434 Attachment Manual

33




Sunflower Manufacturing

30°, 33° & 36’ 3-Row Spike Drag Placement

8L9V0

E

NOILO3S H100l L

658€ 'N'd

_..\._eu_\._;c.,_Oa__..vuo__c;;C.,_

Ssdeeoi [

b oo GansaOooe sadan o

(e «8/G 8P <
a_t &=
.,;..f.;.,m _ o .
e
- & L
L o L O
S :
™ el §

NOILO3S H100L1 2L

iz 7

a0 00 Qoo oCGec ooGoan

0 00 0|\. 10000000000
Yyiel

an o ado oo _ \ adaadGoe oadendeda
woL

«9OLE CS

) A
T - p o —

.,f, ..
| A
1O
1)

34

1434 Attachment Manual 997652

April 21, 2003



30° Wing Frame 3-Row Spike Drag Placement

Sunflower Manufacturing

6L

NOILDO3S H100l ki

= 9UEEY °

1] M A

S _..N.; 9 ~— —

NOILO3S H100l L}

_ R .E_.
$o} =4 ! |||/w .ﬁw_‘

wer 7T N

=, WOHEEh =
| L. W2/} o[ \
__ﬁ = _— - -w

April 21, 2003

997652

1434 Attachment Manual

35



33’ Wing Frame 3-Row Spike Drag Placement

Sunflower Manufacturing

390

NOILO3S H100l1 €1
NOILDO3S H100l €1

N
_._"_.@_‘ \ ______ _ Mr|_._o _._..—w_. = /ﬂ—_um_.

W6l “_ gcgy - D8I o o

s & \.
£ 1
- -~ .89 =i’
b e
4 ] . |l B ..”u._v.l e = “~d
o i N [ PEhi
1T T A iE |
=l - | N— | Al . O F
e ‘af =
«C/l 0b
M
~_ ) -
o x -
i, R - .
W
N} g

36

1434 Attachment Manual 997652

April 21, 2003




Sunflower Manufacturing

36’ Wing Frame 3-Row Spike Drag Placement

S89%0

NOILJ3S H100L L

f[..._um i I.._..“___._.
I R

R R ...,”. :...m*m..f' _—.mu.nm. LT .ol_ﬁrr..,ol :ﬁh

| =— J8EzE |“

|
EEX;

™

R Y
=33 ..,n_. },..,.Mm.q _1I —_ b
B o =y — b=
]
frﬂrv.l:.r. e A _— e g

— =, NOILI3S HLOOL L
H...H,.u.nﬂll..i.... Bassagad Ibﬂ..l
NOIL93S H100L L _ = -_uh _

n _.—uﬂlﬂxl B Ty -__.vm P‘HJ —53] XK ....fb.x,. ”—ﬁmlo ¥ -o ......‘MIM ——ﬁor—.

SEEL - 1 )
_ = - OMELVE -
b BT B

= —
fo—
1 s
|
et o3
= A i
A
r
o
T
SRR = -
r==f T
o -
e =
- -
{ p
P L -

April 21, 2003

997652

1434 Attachment Manual

37



Parts
Section

Always Use Genuine
Sunflower
Replacement Parts!



Sunflower Manufacturing

Center Attachment Subframe Assembly

39 1434 Attachment Manual ~ 997652 April 21, 2003



Sunflower Manufacturing

Center Attachment Subframe Assembly

Item Number Part Number Description

6283R ATTACHMENT SUBFRAME, 111 1/2"(30°,33* & 367)

669-1 LOCK NUT, 5/8" HEX NYLON INSERT, GR 5, Z/P

6102 U-BOLT, 5/8"-11 X 512"X 511/16" W,GR 5, Z/P

6185R ATTACHMENT SUBFRAME, 67 1/2" CENTER (217, 237, 26" & 29)

AL b e

April 21, 2003 1434 Antachment Manual 997652 40



Sunflower Manufacturing

Wing Attachment Subframe Assembly

04832

A1 1434 Attachment Manual 997652

April 21, 2003



Sunflower Manufacturing

Wing Attachment Subframe Assembly

Item Number Part Number Description

6284R
2815
669-1
6285R
6183R
1951
6189R
1040
106
6187R
6188R
6102
6186R

oo o~ O L s D B —

— o
=

£

ATTACHMENT SUBFRAME, 54 1/8" (36°)

U-BOLT, 5/8"-11 X 4 1/2" X 5 11/16" W, GR §, Z/P
LOCK NUT, 5/8" HEX NYLON INSERT, GR 5, Z/P
TOOL BAR, 50" (36”)

ATTACHMENT SUBFRAME, 22 1/2" (21°, 23" & 36’)
HEX BOLT, 3/4"-10 X 9 1/2", GR §, Z/P

CLAMP PLATE

LOCK WASHER, 3/4" SPLIT TYPE MED, Z/P

HEX NUT, 3/4"-10 FULL, GR 5, Z/P

ATTACHMENT SUBFRAME, 54 1/2" (26’ & 30’ SHOWN)
ATTACHMENT SUBFRAME, 67 1/2" (29” & 33°)
U-BOLT, 5/8"-11 X 5 112" X 5 11/16" W, GR 5, Z/P
ATTACHMENT SUBFRAME, 50 1/2" (21’ & 23”)

April 21, 2003

1434 Attachment Manual

997652

42



Sunflower Manufacturing

3-Row Spike Drag Assembly

April 21, 2003

997652

1434 Atrachment Manual

43



Sunflower Manufacturing

3-Row Spike Drag Assembly

Item Number Part Number Description

OO o~ Oy Lh B Ll b —

ot W
L b — O

14
15
16
17
18
19
20
21
22
23

2815
669-1
6334R
670
3974
3567
3984
1823
2096
3985
3979
3977
3966
3967
3968
3969
3970
5954B
5955B
3895
3894
3976
4738
3983
2045
112
5531
3964
7013B

U-BOLT, 5/8"-11 X 4 1/2" X 5 11/16" W, GR 5, Z/P
LOCK NUT, 5/8" HEX NYLON INSERT, GR 5, Z/P
EXTENSION, SPIKE DRAG

HEX BOLT, 5/8"-11 X 2", GR 5, Z/P

SPIKE TOOTH ARM, 3-ROW

LOCK NUT, 3/8"-16 HEX NYLON INSERT, GR 2, Z/P
HEX BOLT, 3/8"-16 X 1 1/4", GR 5, Z/P

HEX BOLT, 1/2"-13 X 1 1/4", GR 5, Z/P

LOCK NUT, 1/2"-13 HEX NYLON INSERT, GR 8, Z/P
CARRIAGE BOLT, 5/8"-11 X 3" GR 5, Z/P SPECIAL
DOUBLE BAR BRACKET

BAR BRACKET

SPIKE TOOTH BAR, 3 1/2' (5 TOOTH)

SPIKE TOOTH BAR, 5' (7 TOOTH)

SPIKE TOOTH BAR, 6 1/2' (9 TOOTH)

SPIKE TOOTH BAR, 8' (11 TOOTH)

SPIKE TOOTH BAR, 9 1/2', (13 TOOTH)

SPIKE TOOTH BAR, 8 3/4' (12 TOOTH)

SPIKE TOOTH BAR, 10 1/4' (14 TOOTH)

SPIKE TOOTH, 3/4" X 11"

TRI-BEND BOLT, 3/8"-16 X 1 1/2", Z/P

LINK, OFFSET

HEX BOLT, 3/8"-16 X 2 3/4", GR 5, Z/P

CHAIN, 5/16" PROOF, 25 LINKS

HEX BOLT, 1/2"-13 X 1 3/4", GRS, Z/P

HEX BOLT, 1/2"-13 X 2 1/2", GR §, Z/P
CHAIN, 7/0 SIDE 12 LINKS

SPIKE TOOTH EXTENSION, 18" (2 TOOTH)
U-CLIP

April 21, 2003

1434 Attachment Manual

997652

44



Sunflower Manufacturing

Rear Jack Assembly

04833

45 1434 Attachment Manual ~ 997652 April 21, 2003



Sunflower Manufacturing

Rear Jack Assembly

Item Number Part Number Description

3353
669-1
2815
2867
2094
o777
3371
2096
3355R
0 3354R

— WD 00 -] Gy Ln B W b —

3352

JACK ADAPTER PLATE
LOCK NUT, 5/8" HEX NYLON INSERT, GR 5, Z/P
U-BOLT, 5/8"-11 X 4 1/2" X 5 11/16" W, GR 5, Z/P
PIN CLIP, 1/2"-5/8" SHAFT, .120" DIA, 2" L

PIN, 3/4" X 4 1/2" (4"), Z/P

LONG TONGUE JACK, SQ W/TUBE MOUNT

HEX BOLT, 1/2"-13 X 4", GR 5, Z/P

LOCK NUT, 1/2"-13 HEX NYLON INSERT, GR 8, Z/P
JACK BRACKET

JACK TUBE

REAR JACK MOUNT ASSEMBLY, LESS U-BOLTS & JACK

April 21, 2003

1434 Attachment Manual

997652

46



Sunflower Manufacturing

Numerical Part Number Index

PART NO. PAGE PART NO. PAGE PART NO. PAGE
1040 16,40 3983 42
106 16,40 3984 42
112 42 3985 42
140 18 4738 18,20,42
1507 20 5531 42
156 18 5715 18,20
175 18,20 5721R 18
178 18,20 5722 20
1823 42 5723R 18,20
1951 16,40 5724R 18,20
2045 42 5725R 18
2094 22,44 5726R 18
2096 18,20,22,42 44 5727R 20
2097 18,20 5728R 18
2557 18 5729R 18,20
2815 16,22,40,42,44 5730 18,20
2867 22,44 5731 20
3065 20 5732R 18,20
317 18,20 5733 18
3352 22,44 5746R 20
3353 22,44 5889R 18
3354R 22,44 5890R 20
3355R 22,44 5954B 42
3371 18,20,22,44 5955B 42
3557 18,20 6102 14,16,38,40
3566 18,20 6175R 18
3567 18,20,42 6183R 16,40
3609 18,20 6185R 14,38
3610 20 6186R 16,40
3611 20 6187R 16,40
3612 20 6188R 16,40
3621 18,20 6189R 16,40
3628 18 6283R 14,38
3629 20 6284R 16,40
3635 20 6285R 16,40
3859 20 6334R 42
3894 42 669-1 14,16,18,20,22,38 40,
3895 42 42,44
3917 18 670 42
3962 18,20 7013B 42
3964 42 7018R 18
3966 42 7907R 18,20
3967 42 7908R 18,20
3968 42 9777 22,44
3969 42 H

3970 42 HEN 18,20
3974 42

3976 42

3977 42

3979 42

47 1434 Attachment Manual ~ 997652 April 21, 2003






